SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT

Binanidda 1% crème, crème 10 mg/g

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

One gram of cream contains 10 mg of terbinafine hydrochloride.

Excipients with known effect

80 mg Cetyl alcohol and Cetostearyl alcohol/gram cream. 10 mg benzyl alcohol/gram cream.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Cream

White or almost white cream

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Fungal infections of the skin, caused by dermatophytes, such as Trichophyton (e.g. T. Rubrum, T. Mentagrophytes, T. Verrucosum, T. Violaceum), Microsporum canis and Epidermophyton floccosum.

Yeast infections of the skin, principally those caused by the genus Candida (e.g. Candida albicans).

Pityriasis (tinea) versicolor, caused by Pityrosporum orbiculare (Malassezia furfur).

4.2 Posology and method of administration

Adults and adolescents (>12 years of age)

Duration and frequency of the treatment

Tinea pedis: once daily for one week.

Tinea cruris and tinea corporis: once daily for one week

Cutaneous candidiasis: once daily for 1 to 2 weeks

Pityriasis versicolor: once or twice daily for 2 weeks

[Nationally completed name] 10 mg/g cream can be applied once or twice daily. The skin should be dry and clean. The cream should be applied to the affected skin and surrounding area in a thin layer and then rubbed in gently. If the event of intertriginous infection (submammary, interdigital, intergluteal or inguinal) the skin may be covered with a sterile gauze following application of the cream, especially at night.

Relief of symptoms usually occurs within a few days.

Irregular use or premature discontinuation increases the risk of recurrence of the symptoms. If no improvement is seen after two weeks, the diagnosis should be reconsidered.

Elderly

There are no indications that elderly patients require different dosages or experience side effects different to those of younger patients.

Children

[Nationally completed name] 10 mg/g cream is not recommended for use in children below age 12 years due to insufficient data on safety.

The experience in children is limited.

4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

4.4 Special warnings and special precautions for use

Terbinafine cream is for external use only. Contact with the eyes should be avoided. It may be irritating to the eyes. In case of accidental contact with the eyes, rinse eyes thoroughly with running water.

Terbinafine cream should be kept out of the reach of children.

Excipients

Stearyl alcohol, cetyl alcohol and benzyl alcohol

Cetostearyl alcohol and cetyl alcohol may cause local skin reactions (e.g. contact dermatitis). Benzyl alcohol may cause allergic reactions and mild local irritation.

4.5 Interaction with other medicinal products and other forms of interaction

No drug interactions are known with the topical forms of terbinafine.

4.6 Fertility, pregnancy and lactation

Pregnancy

There is no clinical experience with terbinafine in pregnant women. Foetal toxicity studies in animals suggest no adverse effects. Terbinafine cream should not be used during pregnancy unless clearly necessary.

Breast-feeding

Terbinafine is excreted in breast milk. After topical administration only low systemic exposure is anticipated (see section 5.2). Terbinafine cream should not be used during breast-feeding unless clearly indicated. In addition, infants must not be allowed to come into contact with any treated skin, including the breast.

Fertility

No effect of terbinafine on fertility has been seen in animal studies.

4.7 Effects on ability to drive and use machines

Terbinafine cream has no influence on the ability to drive and use machines.

4.8 Undesirable effects

Local symptoms such as pruritus, skin exfoliation, application site pain, application site irritation, pigmentation disorder, skin burning sensation, erythema, scab, etc. may occur at the site of application. These harmless symptoms must be distinguished from hypersensitivity reactions incl. rash, which are reported in

sporadic cases and require discontinuation of therapy. In case of accidental contact with the eyes terbinafine may be irritating to the eyes. In rare cases the underlying fungal infection may be aggravated.

Adverse reactions are listed below by system organ class and frequency. Frequencies are defined as: very $common (\geq 1/10)$; $common (\geq 1/100)$ to < 1/10); $uncommon (\geq 1/1,000)$ to < 1/100); very rare (< 1/10,000), or not known (cannot to be estimated from available data). Within each frequency grouping, adverse reactions are presented in order of decreasing seriousness.

Immune system disorders

Not known: Hypersensitivity* (Allergic reactions such as pruritus, rash, dermatitis bullous and urticaria.)

Eye disorders

Rare: Eye irritation

Skin and subcutaneous tissue disorders Common: Skin exfoliation, pruritus

Uncommon: Skin lesion, scab, skin disorder, pigmentation disorder, erythema, skin burning sensation

Rare: Dry skin, dermatitis contact, eczema

Not known: Rash*

General disorders and administration site conditions

Uncommon: Pain, application site pain, application site irritation

Rare: Condition aggravated

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions via the national reporting system listed in Appendix V.

4.9 Overdose

The low systemic absorption of topical terbinafine renders overdosage extremely unlikely. Accidental ingestion of one 30 g tube of terbinafine cream, which contains 300 mg terbinafine hydrochloride, is comparable to ingestion of one terbinafine 250 mg tablet (adult oral unit dose).

Should a larger amount of terbinafine cream be inadvertently ingested, adverse effects similar to those observed with an overdosage of terbinafine tablets are to be expected. These include headache, nausea, epigastric pain and dizziness.

Treatment of overdose

If accidentally ingested, the recommended treatment of overdosage consists of eliminating the active substance, primarily by the administration of activated charcoal, and giving symptomatic supportive therapy if needed.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Other antifungals for topical use

ATC code: D01AE15

^{*}Based on post-marketing experience

Terbinafine, an allylamine, is an antimycotic with a broad spectrum of activity. At low concentrations terbinafine is fungicidal against moulds forming fungi (dermatophytes and others) and some dimorph fungi. Its activity against yeasts is fungicidal or fungistatic, depending on the species.

Terbinafine specifically inhibits fungal sterol synthesis at an early stage. This leads to a deficiency in ergosterol and intracellular accumulation of squalene, which leads to fungal cell death.

Terbinafine acts by inhibition of the enzyme squalene epoxidase in the fungal cell membrane. This enzyme does not have any relationship with the cytochrome P450-system. As far as known, terbinafine does not influence the metabolism of other medicinal products or hormones.

5.2 Pharmacokinetic properties

Less than 5% of the dose is absorbed following topical application in humans; as a result, systemic exposure is very marginal.

5.3 Preclinical safety data

Effects in non-clinical studies were observed only at exposures considered sufficiently in excess of the maximum human exposure after topical administration indicating little relevance to clinical use.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Sodium hydroxide (E524) Benzyl alcohol Sorbitan stearate (E491) Cetyl palmitate Cetyl alcohol Cetostearyl alcohol Polysorbate 60 (E435) Isopropyl myristate Purified water

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

5 years.

Shelf life after opening: 3 months

6.4 Special precautions for storage

Store in the original package. Do not freeze. Keep the tube tightly closed.

6.5 Nature and contents of container

Aluminium tube with a polyethylene screw cap in pack sizes of 7.5, 15 or 30 g.

Not all pack sizes may be marketed.

6.6 Special precautions for disposal

No special requirements.

7. MARKETING AUTHORISATION HOLDER

Ratiopharm GmbH Graf-Arco-Str.3 89079 Ulm Duitsland

8. MARKETING AUTHORISATION NUMBER(S)

RVG 33313

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Datum van eerste verlening van de vergunning: 13 december 2005

Datum van laatste verlenging: 14 oktober 2010

10. DATE OF REVISION OF THE TEXT

Laatste gedeeltelijke wijziging betreft de rubrieken 2 en 4.4: 22 oktober 2020